
ITEM 
NO.

50183/
QTY.

50194/
QTY. PART NUMBER DESCRIPTION

1 1 1 MMJ-10504 MAIN BODY WELDMENT
2 1 1 MMXR-P214 MOTOR PU WASHER, GASKET, AUGER PASS THROUGH
3 1 1 MMXR-P213 BACKING PLATE, AUGER GASKET
4 4 4 MMXR-P001 SPACER, MOTOR MOUNT
5 4 4 MMXR-P410 SCREW, FLANGED HEX HEAD, M6 X 1.0 X 16 SS (90166A145)
6 1 1 MMXR-P212 AUGER AND AXLE ASSEMBLY
7 1 1 PCSAP001 PIN, CLEVIS, 5MM X 55MM GRIP LENGTH
8 1 1 PCSAP002 HAIR PIN, 1/16" DIAMETER, FOR 1/4" PIN (92391A034)
9 2 2 MMXR-P418 SCREW, HEX HEAD, M8 X 1.25 X 20, SS (91287A152)

10 2 2 MMXR-P417 M8 X 1.25 X 55 SCREW, WASHER, & NYLOCK NUT, SS
11 2 2 MMXR-P416 SCREW, HEX HEAD, M8 X 1.25 X 55, SS (91287A311)
12 1 1 MMXR-P407 LANYARD, CHUTE GUARD
13 2 2 MMXR-P415 SCREW, NUT, WASHER, M8 X 25, SS
14 1 1 MMJ-11001 CHUTE PROTECTIVE COVER
15 1 1 WCSHA001 HOPPER GRATE ASSEMBLY
16 1 1 MMXR-P421 LANYARD, HOPPER GRATE
17 1 1 MMXR-P408 RIVET, BLIND, M4.7 X 10MM
18 1 1 MMXR-P007 SWIVEL LATCH
19 1 1 MMXR-P420 M6 X 10MM SCREW, WASHER & NYLOCK NUT, SS
20 - 1 50191 MOTOR, ELECTRIC - GREENSKY
20 1 - MMXR-P209 MOTOR, AUGER DRIVE
21 - 1 50192 PLATE, MOTOR MOUNTING, GREENSKY
21 1 - MMXR-P211B MOUNTING PLATE, MOTOR
22 - 1 50193 COVER, MOTOR, GREENSKY
22 1 - MMXR-P210B MOTOR COVER, COMPLETE
23 1 1 50195 COMPLETE DECAL PACKET FOR MMXR-3221

50182  PARTS DIAGRAM, AUGER, DRIVE, & SAFETY ITEMS2
REV.

18

20
21 10

9432

5

22

11

7

8

6

10

14

*
16

*
15

1712

1313

13
1

23




